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TEST REPORT
Product name............................... : Safety shoes

Trademark..................................... : N/A

Model No........................................: 207,233,366,367,368,369,396,829PRO
807,812,823,825,826,836,779,JJ036PRO

Applicant........................................: Gaomi Durable PPE Co.. Ltd.

Address of applicant.................. :
NO. 1 BUSINESS ROOM,ZHANGJIAZHUANG VILLAGE,JIAOHE
ECOLOGICAL DEVELOPMENT AREA,GAOMI CITY,WEIFANG
CITY,SHANDONG PROVINCE

Test date........................................ : Aug. 21, 2024 - Aug. 28, 2024

Date of issue.................................: Aug. 28, 2024

Report No...................................... : YRT202408360E

Test result......................................: Pass *

It may be duplicated completely for legal use with the approval of the applicant. It should not be reproduced
except in full. without the written approval of our laboratory. The client should not use it to claim product
endorsement by YRT. The test results in the report only apply to the tested sample. The test report shall be invalid
without all the signatures of testing engineers. reviewer and approver. Any objections must be raised to YRT
within 15 days since the date.
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TEST REPORT

Report Number...................................... : YRT202408360E

Tested by (+ signature) ......................... : Tommy Zhang

Compiled by (+ signature) ........... : Sally Liu

Approved by (+ signature) ........... :
ADate of issue ............................... :

Lily Yu
Aug 28, 2024

Testing laboratory ............................... : SHENZHEN YARUI TESTING CO., LTD.

Address ................................................... :
Room 125, 1F, Building A, Jie Mei kang Creative Park, No. 57 Donghuan 2nd
Road, Fukang Community, Longhua Street, Longhua District, Shenzhen City,
Guangdong Province, China

Testing location ...................................... : As above

Applicant’s name..............................: Gaomi Durable PPE Co.. Ltd.

Address................................................ : NO. 1 BUSINESS ROOM,ZHANGJIAZHUANG VILLAGE,JIAOHE
ECOLOGICAL DEVELOPMENT AREA,GAOMI CITY,WEIFANG
CITY,SHANDONG PROVINCE

This test report is specially limited to the above client company and product model only. It may
not be duplicated without prior written consent of YRT. Test.

Test item description......................: Safety shoes

Trade Mark............................................: N/A

Manufacturer.........................................: Gaomi Durable PPE Co.. Ltd.

Model/Type reference......................... :

Ratings................................................. :

207,233,366,367,368,369,396,829PRO
807,812,823,825,826,836,779,JJ036PRO
S3 SRC
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Shoes Test

Test sample Eur
Size SID RESULT TEST

RESULT PASS/FALL

Toe Cap Inport
Resistance

36
40
42
43
44

≤#36---12.5mm
#37-38---13.0mm
#39-40---13.5mm
#41-42---14.0mm
#43-44---14.5mm ≥

36:16
40:22
42:19.7
43:20
44:19.4

PASS

Compression
Resistance

36
40
41
42
43

≤#36---12.5mm
#37-38---13.0mm
#39-40---13.5mm
#41-42---14.0mm
#43-44---14.5mm≥

36:16
40:22
41:21
42:17.9
43:22.1

PASS

Bonding Strength
between Upper &
Sole

37
40
42
43
44

≥4.0N/mm

37:4.2
40:4.3
42:4.5
43:4.1
44:4.1

PASS

Abrasion Resistance
of Outsole

37
40
41
43
44

≤150mm³

37:140
40:139
41:141
43:147
44:138

PASS

Sole Flexing Test

36
40
42
43
44

Crackingno more
than 4mm after
40000

36:3.6
40:3.6
42:3.5
43:3.7
44:3.7

PASS

Penetration
Resistance of the
Steel Plate

37
40
42
43
44

≥1100N

37:1640
40:1412.2
42:1419
43:1200.7
44:1735

PASS

Anti-static

37
40
42
43
44

0,1 MOhm - 1000
Mohm

37:142.2
40:149.1
42:152.3
43:146.9
44:155.7

PASS

==== End of Test Report =====
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